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TECHNICAL CENTER FOR INDUSTRIAL PRODUCT AND RAW MATERIAL INSPECTION AND TESTING OF
SHANGHAI CUSTOMS

1208 MINSHENG ROAD SHANGHAI 200135
TEL:+86 21 68549152 FAX:+86 21 68549029

BT HEFHFRRERI2085

Test/ Identification Report

Application No.: 919500357
Date Issued: July 24, 2019
Applicant: Shanghai Jing Feng Paper co., Itd
Commodity: Fiberboard Carton Sample source:
Sample U 243ERISTSF/I43ERAITSF Declargd
mark: L n | 4G/X6/S/xx Quantity/Weight:  Eight/***

CN/C222005 PI: XX

Sample description: 1. Size: 466mm (L) X131mm (W) X172mm (H)

2. Gross weight: 6 kg/box

3. Inner package description: There is one plastic bag containing sand set in

Test /Identification Results:

each box.
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submitted by the applicant
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>18kgf/cm’

Item(s) Technique Demand Criteria for passing the test | Method(s) In;;:::::m
Drop Height :1.8m The packaging shall not
Number of test sample: | exhibit any damage liable to
S5 Five(one for each drop) | affect safety during
gt Drop orientation : transport. There shall be no =
bottom, top, long side, leakage of the filling
short side, corner substance.
GB
No test sample shall leak. No | 19270-2009
test sample shall show any
Stacking Height :3 m deterioration which could
Stacking Test | Stacking Weight: 99kg | 2dversely affect transport PASS
Do 2dh safety or any distortion liable
= to reduce its strength or
cause instability in stacks of
packages.
Bursting Strength
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